The cookie settings on this website are set to 'allow all cookies' to give you the very best experience. Please click Accept Cookies to continue to use the site.

Mecanum Wheel Robot Kit

SKU:
P1010046
Weight:
8.90 KGS
EAN:
EAN unavailable
  • Mecanum Wheel Robot Kit
  • Mecanum Wheel Robot Kit
  • Mecanum Wheel Robot Kit
  • Mecanum Wheel Robot Kit
  • Mecanum Wheel Robot Kit
  • Mecanum Wheel Robot Kit
Description
• What is Mecanum Wheel Robot Kit?
Mecanum Wheel Robot Kit is a type of mobile chassis robot based on Makeblock open source hardware. The chassis of this kit consists of mecanum wheel, encoder motor driver, mechanical structure and other electronic modules (e.g. main controller). This robot kit is for projects that move in narrow space or projects that need to move in all directions.This mecanum wheel chassis is a two-in-one base which allows you to build into two different sizes.
 
Note:The parts and accessories of our products (such as screwdrivers, screws, cards, etc.) will be iterated from time to time without affecting the use of the product. Therefore, there may be multiple versions of the parts, and the actual products may not be completely consistent with the promotional pictures or description pictures. This situation is an acceptable difference and does not belong to after-sales quality issues. The pictures are for reference only. Please refer to the actual product received for details.
Specifications
Programming Software
Arduino IDE, mBlock Graphical Programming Software;
Mainboard name
Megepi Pro
Mainboard output power
Maximum output 120W (12V, 10A)
Mainboard chip
Mega 2560, 16 bits
Motor
12V 36mm encoder motor
Motor rated load speed
178 RPM
Power supply
12V (can be powered by 11.1V model aircraft battery)
Communication method
Bluetooth controller remote control
Product Size
Small Chassis 360×400×100mm Medium Chassis 502×500×100mm
Maximum movement speed
Small/medium size is 1m/s
Rated load: Small
10kg; Medium: 40kg
Packing material
Aircraft box packaging, ordinary hard paper corrugated paper
Packing size
580*280*370mm
Part list
        2×Aluminum Plate V1.1(Blue)
        2×Slide Beam2424-504(Blue)
        3×Slide Beam2424-312(Blue)
        4×DC Encoder Motor-36
        4×36mm DC Motor Bracket(Blue)
        4×Shaft Clamping Hub 8mm-C
        2×Me High-Power Encoder/DC Motor Driver V2
        1×Brass Stud M4*25+6 (8/pack)
        1×MegaPi Pro V1
        1×Bluetooth Controller V1
        1×MegaPi Pro Shield for RJ25 V1
        2×100mm Left Mecanum Wheel with 4mm Shaft Connector(SPCC)
        2×100mm Right Mecanum Wheel with 4mm Shaft Connector(SPCC)
        1×MegaPi Acrylic Bracket
        1×Me RGB Line Follower V1
        1×Slide Beam0824-048(Blue)
        1×6P6C RJ25 cable-20cm(4/Pack)
        1×XT60_XT30/DC One with three power cords
        1×Bluetooth Module
        1×Bracket 3 x 3 - Blue (2/Pack)
        1×Plate 7*9-B(Blue)
        1× Skyrc B6AC V2 AC/DC Dual Power Professional Balance                        
        Charger / Discharger
        1×2-8S low voltage battery alarm package
        1×Socket Cap Screw M4*35-Button Head (56/Pack)
        1×Socket Cap Screw M4*14-Button Head (26/Pack)
        1×Socket Cap Screw M4*8-Button Head (10/Pack)
        1×Cross Recess Screw M3*8-Countersunk Head (20/Pack)
        1×Nylon Lock Nut 4mm (50/pack)
        1×Wrench 5mm&7mm (Single in Pack)
        1×Cross &2.5mm HEX Screwdriver V2.0
        1×USB Cable-1.3m
        1×Nylon Cable Tie 1.9x100(10/Pack)
Resources
 User Guide:



View AllClose